CHC/CFFHC/OCMC/OCHD Formulary Comparisor

RYAN
OCMC  CFFHC & CHC HCCH = OCHD  ADAP | WHITE | OCCD
ANTI-INFECTIVES
ANTIBIOTICS
PENICILLINS
Amoxicillin - Clavulanate (Augmentin)(Augmentin BID) X X X X X
Amoxicillin 200mg + Clavulanate 28.5mg suspension per 5ml X
Amoxicillin 400mg + Clavulanate 57mg suspension per 5mil X
Amoxicillin 400mg + Clavulanate 57mg tablets X
Amoxicillin Trihydrate
Capsules 250mg, 500mg (Wymox, Amoxil) X X X X X X X
Chewable tablets 250mg X X
Oral suspension 125mg/5ml; 250mg/5ml X X X
Ampicillin capsules 250 mg; 500 mg (Omnipen) X
Dicloxacillin Sodium
Capsules 250mg X X X X X
Oral Suspension 62.5mg/5ml X
Penicillin G Benzathine Parenteral (Permapen, Bicillin) 1,200,000 u/sg X X X X X
Penicillin G Procaine Parenteral (Wycillin) 1,200,000 U X
Penicillin V Potassium (Phenoxymethyl Penicillin K) X X
Oral suspension 125mg/5ml; 250mg/5ml X X X
Tablets 250mg, 500mg X X X X X X
CEPHALOSPORINS
Cefaclor Oral Suspension (Ceclor) Capsules 500mg; 125mg/5ml;250mg/5ml X
Cefprozil Oral Suspension 125mg/5ml; 250mg/5ml (Cefzil) X
Ceftriaxone NA Injection 250mg, 1gram (Rocephin) X X X X X
Cefixime tablets 400 mg (Suprax) X
Cefuroxime tablets (Ceftin) 250mg (Ceftin suspension) X X X X
Cephadrine capsules 250 mg; 500 mg (Velosef) X
Cephalexin capsules 250mg, 500mg (Keflex) X X X X X X X X
Oral Suspension 125mg/5ml; 250mg/5ml X X X X
Loracarbef Oral Suspension (Lorabid) 200mg/5ml X




TETRACYCLINES

Doxycycline Hyclate tablets 100mg (Vibratabs)

Minocycline (Minocin)

Tetracycline HCL capsules 250mg; 500mg




MACROLIDES

Azithromycin 250mg (Zithromax)

x

Azithromycin 1 g packet (Zithromax)

Azithromycin oral Suspension 100mg/5ml; 15ml (Zithromax)

Azithromycin oral suspension 200mg/5ml; 15ml (Zithromax)

Clarithromycin 125mg/5ml; 250mg/5ml (Biaxin)

Clarithromycin tablets 500mg (Biaxin)

EES 200mg + Sulfisoxazole 600mg/5ml (Pediazole)

Erythromycin base tablets 333mg (E-Mycin, Ery-Tab)

Erythmycin Ethyl Succinate tablets 400mg

Erythromycin Ethylsuccinate Suspension

200mg per 5ml (Equal to 125mg base/Stearate)

X X X X

400mg per 5ml (Equal to 250mg base/Stearate)

Erythromycin Stearate tablets 250mg; 500mg

XX X X X X XIX X X X

x

METRONIDAZOLE (FLAGYL)

Oral tablets 250mg; 500mg

NITROFURANTION

Monohydrate Macro (Macrobid)

Macrocrystals 100mg (Macrodantin)

LINCOMYCIN

Clindamycin 150mg capsule (Cleocin)

ANTIFUNGAL AGENTS

Amphotericin (Abelcet/Ambisome)

x

Fluconazole Oral Suspension 10mg; 40mg (Diflucan)

Fluconazole 150mg (Diflucan)

Griseofulvin Microsize tablets 250mg (Grifulvin V, Grisactin)

Griseofulvin Micro Suspension 125mg/5ml (GrifulvinV)

Ketoconazole tablets 200mg (Nizoral)

X X X X X

Itraconazole capsules 100 mg (Sporanox)

X X X X X

Miconazole troches (Mycelex)

Nystatin Oral Suspension 100,000u per ml

X X X X

x

Terbinafine HCI 250mg (Lamisil)

SULFONAMIDES

Sulfadiazine tablets 500 mg

Sulfamethoxazole 200mg + Trimethoprim 40mg per 5ml (Septra, Bactrim, Sulfatrim)

x

Sulfamethoxazole 800mg + Trimethoprim 160mg per tablet (SMZ/TMP DS)




Sulfasalazine tablets 500mg (Azulfidine)

ANTHELMINTICS

Mebendazole tablets 100mg (Vermox)

Thiabendazole tablets 500mg (Mintezol)

Thiabendazole Oral Suspension 500mg/5ml (Mintezol)

Pyrantel Pamoate Oral Suspension 250 mg/5 ml (Antiminth)

X X X X

ANTIRETROVIRALS

Abacavir tablets 300 mg (Ziagen)

Didanosine capsules 125 mg;200 mg;250 mg;400 mg (Videx)

Hydroxyurea capsules 500 mg (Hyrea)

Lamivudine tablets 150 mg (Epivir)

Lamivudine + Zidovudine tablets 150 mg/300 mg (Combivir)

Stavudine capsules 15 mg;20 mg;30 mg;40 mg (Zerit)

Zalcitabine tablets 0.375 mg;0.75 mg (Hivid)

Zidovudine capsules 100 mg (Retrovir)

Zidovudine tablets 300 mg (Retrovir)

Abacavir + Lamivudine + Zidovudine tablets 300 mg/150 mg/300 mg (Trizivir)

Amprenavir capsules 50 mg; 150 mg (Agenerase)

XX XX X X XIX X X X

Indinavir capsules 100 mg;200 mg;333 mg;400 mg (Crixivan)

Nelfinavir tablets 250 mg (Viracept)

Ritonavir capsules 100 mg (Norvir)

Saquinavir capsules 200 mg (Fortovase)

XX X XX X XIX X X XX X X X

XX X X XX XIX X X XIX X X X

Saquinavir capsules 200 mg (Invirase)

Lopinavir + Ritonavir capsules 133.3 mg/33.3 mg (Kaletra)

Delavirdine tablets 100 mg; 200 mg (Rescriptor)

Efavirenz capsules 50 mg;100 mg;200 mg (Sustiva)

Nevirapine tablets 200 mg (Viramune)

Tenofovir Disoproxil Fumarate tablets 300 mg (Viread)

X X X X X

XX X X X X X X X

X X X X X

MISCELLANEOUS ANTI - INFECTIVES

Atovaquone (Mepron)

Pyrimethamine tablets 25 mg (Daraprim)

Isoniazid tablets 300mg (INH)

Isoniazid syrup 50 mg/ml

Ethambutol HCL tablets 400 mg

Ethionamide tablets 250 mg

Mycobutin capsules 150 mg

Cycloserine capsules 250 mg (Seromycin)

Clofazamine capsules 50 mg (Lamprene)

Capreomycin Sulfate 1 g (Capastat)

X X X XX X XX




Streptomycin Sulfate 1 g

Spectinomycin HCL vial

Lincomycin HCI injection 300mg/ml

Phenazopyridine HCI tablets 200mg (Pyridium)

Quinine Sulfate tablets 260mg

Pentamidine (Pentam)

Rifampin capsules 150 mg; 300 mg

Pyrazinamide tablets 500 mg

Trimethoprim tablets 100 mg (Trimpex)

Trimetrexate (Neutrexin)

Isoniazid, Rifampin, Pyrazinamide tablets (Rifater)

Dapsone tablets 100 mg

ANTI-VIRAL AGENTS

Acyclovir capsules 200mg; 400mg; 800mg (Zovirax)

Alpha-interferon (Roferon)

x

Amantadine HCI 100mg (Symmetrel)

Cidofovir/Probenecid (Vistide)

Famciclovir tablets 125 mg; 250 mg; 500 mg (Famvir)

Foscarnet (Foscavir)

Valacyclovir (Valtrex)

Valganciclovir (Valcyte)

X X X X X

FLUOROQUINOLONES

Ofloxacin tablets 400 mg

Gatifloxacin tablets (Tequin)

Ciprofloxacin tablets 250mg; 500mg (Cipro)

Levofloxacin tablets 250mg; 500mg (Levaquin)

CENTRAL NERVOUS SYSTEM DRUGS

ANALGESICS

CENTRAL ANALGESICS

Acetaminophen USP

Tablets 325mg

Suppository 120mg; 650mg

x

Liguid 160mg/5ml

Acetaminophen 500 mg + Hydrocodone 5mg (Vicodin, Loratab)

Acetaminophen 325mg + Codeine 30mg tablets (Tylenol #3)

x

Acetaminophen 120mg + Codeine 12mg/5ml

X X XX X X

Aspirin tablets 81 mg




Aspirin tablets USP 325mg

Aspirin tablets Enteric Coated 325mg

Butalbital 50mg + APAP 325mg + Caffeine tablets (Fioricet)

Butalbital 50mg + ASA 325mg + Caffeine tablets (Fiorinal)

Choline Magnesium Trisalicylate tablets 500 mg (Trilisate)

Codeine Phosphate/Sulfate

Fentanyl 25mcg; 50mcg; 75mcg, 100mcg Patch (Duragesic)

Hydrocodone & Acetaminophen 5mg/500 tablet (Lortab, Vicodin)

x

x

Hydrocodone & Acetaminophen 7.5/500mg per 15ml Elixir

x

Hydrocodone & Ibuprofen (Vicoprofen)

Levorphanol (Levo Dromoran)

MS Contin 15mg; 30mg; 60mg; 100mg tablet

MSIR 15mg; 30mg capsule

Morphine Sulfate 20mg/ml solution 120ml

XX X X X X X X X

Nalbuphine injection 10mg/ml (Nubain)

X X X X

XX X X

Oxycodone (Oxycontin)

x

Oxycodone + Acetaminophen 5/325mg tablet (Percocet)

x

x

x

Oxycodone + Acetaminophen 5/500mg capsule (Tylox)

x

x

Para-Aminosalicylic Acid 4 g (Paser)

Propoxyphene Napsylate 100mg + APAP 650mg tablets (Darvocet N)

Salsalate tablets 500 mg; 750 mg (Disalcid)

Tramadol HCI 50mg (Ultram)

NON-STEROIDAL ANTI-INFLAMMATORY DRUGS (NSAIDs)

Celecoxib 100mg; 200mg (Celebrex)

Children's Motrin Suspension 100mg/5ml

Diclofenac 50mg + Misoprosotol 200mcg (Arthrotec 50)

Diclofenac Sodium 50mg; 75mg (Voltaren)

Etodolac (300mg; 400mg) Lodine

X X X X X

Fenoprofen tablets/capsules 300 mg; 600 mg (Nalfon)

Ibuprofen tablets 400mg; 600mg; 800mg (Motrin)

x

Ibuprofen Suspension 100mg/5ml

x

Indomethacin capsules 25mg; 50mg (Indocin)

Ketoprofen (Orudis)

Nabumetone 500mg; 750mg (Relafen)

Naproxen tablets 500mg (Naprosyn)

XF

Naproxen sodium tablets 275 mg (Anaprox)

Naproxen Sodium tablets 550mg (Anaprox DS)

Oxaprozin 600mg (Daypro)

Piroxicam 10mg (Feldene)

Rofecoxib tablets 25 mg (Vioxx)




Salsalate 750mg tablets (Disalcid) X X

Sulindac tablets 150mg; 200mg (Clinoril) X

AGENTS FOR GOUT

Allopurinol tablets 100mg; 300mg (Zyloprim) X X X

Colchicine tablets 0.6mg X X X

Probenecid tablets 500mg X X X X

MUSCLE RELAXANTS

Carisoprodol tablets 350mg (Soma) X

Chlorzoxazone tablets 500 mg (Parafon Forte DSC) X

Cyclobenzaprine HCI tablets 10mg (Flexeril) X X

Metaxalone 400mg (Skelaxin) X

Methocarbamol tablets 750mg (Robaxin) X X X

ANTIRHEUMATIC AGENTS

Methotrexate 2.5mg (Rheumatrex) X X

Sulfasalazine 500mg (Azulfidine) X X

SEDATIVES AND HYPNOTICS

Flurazepam HCI capsules 15mg; 30mg (Dalmane) X

Phenobarbital USP
Tablets 30mg X X X X
Liquid 20mg/5ml X X X
Mephobarbital tablets 32 mg; 50 mg (Mebaral) X

Temazepam 15mg; 30mg (Restoril) X X

Clonazepam tablets 0.5 mg (Klonopin) X

Zolpidem (Ambien)

ANTI-EMETIC/ANTIVERTIGO DRUGS

Diphendydramine HCI capsules 25mg; 50mg (Benadryl) X X X

Diphenhydramine HCI elixir 12.5mg/5ml X X

Meclizine HCI tablets 25mg (Antivert) X X X

Trimethobenzamide HCI (Tigan) X X
Capsules 250mg X X X
Injection 100mg/ml X X X
Suppository 200mg X X X

PSYCHOTHERAPEUTIC DRUGS

ANTI-ANXIETY DRUGS

Alprazolam tablets 0.5mg (Xanax) 0.25mg X X

Buspirone HCI (BuSpar) 5mg X




Chlordiazepoxide HCI 10mg; 25mg (Librium) X X X X
Diazepam tablets 2mg; 5mg (Valium) X X X X X
Diazepam injection 5mg/ml X X X X
Hydroxyzine HCI (Atarax) X

Tablets 10mg; 25mg X X X X X X

Syrup 10mg/5ml X X X

Injection 50mg/ml X X X X
Lorazepam tablets 1mg (Ativan) X X X X X
ANTIDEPRESSANT DRUGS
Amitriptylline tablts 10mg; 25mg; 50mg; 75mg (Elavil) X X X X X X
Bupropion tablets 75 mg; 100 mg; SR 150 mg (Wellbutrin) X X
Citalopram (Celexa) X
Desipramine tablets HCI 25mg (Norpramin) X X X X
Doxepin HCI tablets 25mg (Sinequan) 50mg; 75mg X X X X X
Fluoxetine HCI capsules 20mg (Prozac) X X X
Imipramine tablets 10mg; 25mg (Tofranil) X X X X
Mirtazapine (Remeron) X
Nefazodone (Serzone) X
Nortriptyline capsules 25 mg; 50 mg; 75 mg (Pamelor) X X
Paroxetine HCI 20mg; 40mg (Paxil) X X X
Sertraline tablets 100mg (Zoloft) X X X X X
Trazodone HCI tablets 50mg (Desyrel) X X X X X X
Venlafaxine (Effexor) X
ANTIPSYCHOTIC DRUGS
Chlorpromazine tablets (Thorazine) X
Fluphenazine tablets (Prolixin) X
Haloperidol tablets 1mg; 2mg; 5mg (Haldol) X X
Olanzapine tablets (Zyprexa) X
Perphenazine tablets 2 mg; 4 mg (Trilafon) X X
Perphenazine + Amitriptyline tablets (Triavil) X
Risperidone tablets 0.5 mg; 1 mg; 3 mg (Risperdal) X X
Trifluoperazine tablets (Stelazine) X
Thioridazine tablets (Mellaril) X
Thiothixene capsules (Navane) X
MISCELLANEOUS CNS DRUGS
Acetaminophen + Isometheptene + Dichloralphenazone (Midrin) X
Carbamazepine tablets 200mg (Tegretol) X X X X X
Ergotamine + Caffine tablets (Caffergot) X X
Gabapentin 100mg; 300mg; 400mg; 800mg (Neurontin) X X X




Lithium tablets 300 mg

Phenytoin Sodium Extended Release capsules 100mg (Dilantin)

Phenytoin Oral Suspension 125mg/5ml

Sildenafil citrate tablets 50mg (Viagra)

Sumatriptan Succinate, tablets (Imitrex)

Topiramate 25mg; 100mg tablet (Topamax)

Divalproex Sodium tablets 125 mg;250 mg;500 mg (Depakote)

Valproic Acid syrup 250mg/5ml

Ethosuximide capsules 250 mg (Zarontin)

Ethosuximide syrup 250 mg/ml (Zarontin)

Methsuximide capsules 300 mg (Celontin)

Felbamate tablets 400 mg (Felbatol)

Felbamate suspension 600 mg/5 ml

Lamotrigine tablets 100 mg (Lamictal)

Primidone tablets 50mg; 250 mg (Mysoline)

X X X X X X X X X

DIURETICS AND CARDIOVACSULAR DRUGS

DIURETICS

THIAZIDE AND RELATED DIURETICS

Chlorthalidone tablets 25mg

Hydrochlorothiazide tablets 25mg; 50mg (HCTZ)

Indapamide 2.5 mg (Lozol)

x

Spironolactone 25mg (Aldactone)

X X X X

LOOP DIURETICS

Bumetanide tablets 0.5mg; 1mg; 2mg

Furosemide tablets 20mg; 40mg (Lasix)

x

Furosemide injection 10mg/ml

DIURETIC COMBINATIONS

Triamterene and Hydrochlorothiazide 37.5/25 (Dyazide)

Triamterene and Hydrochlorothiazide 75/50 (Maxzide)

CARBONIC ANHYDRASE INHIBITORS

Acetazolamide tablets 250 mg (Diamox)

CARDIAC GLYCOSIDES

Digoxin

Tablets 0.125mg; 0.25mg (Lanoxin)

ANTIANGINAL DRUGS




Dipyridamole tablets 25mg; 50mg; 75mg (Persantine)

Isosorbide mononitrate 60mg (Imdur)

Isosorbide tablets 10mg; 20mg (Isordil)

Isosorbide tablets Sustained Release 40mg

X X X X

X X X X

X X X X

X X X X

Nitroglycerin

Tablets sublingual 0.4mg

Capsules Sustained Release 2.5mg; 6mg

x

Transdermal System 0.2mg; 0.4mg (Nitrodisc)

Ointment 2%

X X X X

X X X X

X X X X

X X X X

ANTIARRYTHMIC DRUGS

Amiodarone 20mg (Cordarone)

x

Disopyramide Phosphate ER capsules 150mg (Norpace CR)

Procainamide SR tablets 250, 500, 750 mg (Procan-SR)

Quinidine sulfate tablets 200mg

Quinidine Gluconate tablets 324 mg (Quinaglute)

X X X X

CALCIUM ANTAGONISTS

Amlodipine 2.5mg; 5mg; 10mg (Norvasc)

Diltiazem HCL tablets 30mg; 60mg; 90mg (Cardizem)

Diltiazem capsules 120mg; 180mg; 240mg; 300mg; (Cardizem CD)

Nifedipine capsules 10mg; 20mg; (Procardia)

Nifedipine extended release tablets 30mg; 60mg; 90mg (Adalat CC)

Nifedipine extended release tablets 30mg; 60mg; 90mg (Procardia XL)

X X X X X X

X X XX X X

X X XX X X

Verapmil HCI (Calan)

Tablets 80mg; 120mg

x

x

Sustained release tablets 120mg; 180mg; 240mg (Calan SR)

x

X X

BETA-ADRENERGIC BLOCKING AGENTS

Atenolol tablets 25mg; 50mg; 100mg (Tenormin)

x

x

Betaxolol HCI 10mg (Kerlone)

Metoprolol succinate 100mg (Toprol XL)

Metoprolol Tartrate 50mg; 100mg (Lopressor)

Propranolol HCI tablets 10mg; 20mg; 40mg; 60mg (Inderal)

Propranolol HCI Long Acting 80mg; 120mg (Inderal LA)

X X X X

X X XX X X

X X X X

ALPHA/BETA ADRENERGIC BLOCKING AGENTS

Carvedilol 3.125mg; 6.25mg; 12.5mg, 25mg tablet (Coreg)

x

Labetalol HCI 200mg (Normodyne, Trandate)

ANTIHYPERTENSIVE AGENTS

ANTIADRENERGIC AGENTS - Centrally Acting




Clonidine HCI tablets 0.1mg; 0.2mg; 0.3mg (Catapres) X X X X

Methyldopa tablets 250mg; 500mg (Aldomet) X X X
ANTIADRENERGIC AGENTS - Peripherally Acting

Doxazosin tablets 1mg; 2mg; 4mg; 8mg (Cardura) X X X X

Prazosin HCI capsules 1mg; 2mg; 5mg (Minipres) X

Terazosin 1mg; 2mg; 5mg (Hytrin) X X X

VASODILATORS

Hydralazine HCI tablets 25mg; 50mg (Apresoline) X X X X

Isoxsuprine tablets 10 mg; 20 mg (Vasodilan)

Minoxidil (Loniten) tablets 2.5 mg; 10 mg

ANGIOTENSIN CONVERTING ENZYME INHIBITORS

Benazepril tablets 5mg; 10mg; 20mg (Lotensin) X X X X

Captopril tablets 12.5mg; 25mg; 50mg; 100mg (Capoten) X X X X X
Enalapril tablets 5mg; 10mg; 20mg (Vasotec) X X X X X
Lisinopril tablets 5mg; 10mg (Zestril, Prinivil) X X X X X
Quinapril HCI 10mg; 20mg (Accupril) X X X

Ramipril capsules 1.25mg; 2.5mg; 5mg; 10mg (Altace) X X X

ANGIOTENSIN RECEPTOR ANTAGONISTS (Blockers)

Irbesartan 150mg (Avapro) X

Losartan Potassium 50mg (Cozaar) X X X X
Valsartan 80mg; 160mg (Diovan) X X
ANTIHYPERLIPIDEMIC AGENTS

Atorvastatin Ca (Lipitor) X X X X

Colestipol HCI tablets (Colestid) X X
Gemfibrozil Tablets 600mg (Lopid) X X X X

Nicotinic Acid Immediate Release Tablets 500mg (Niacin) X X X X X
Nicotinic Acid Sustained Release Capsules 250mg X

Pravastatin Sodium Tablets 10mg; 20mg (Pravachol) X X X X

Simvastatin 10mg; 20mg (Zocor) X X X X
MISCELLANEOUS AGENTS

Clopidogrel 75mg tablet (Plavix) X X X
Pentoxifylline tablets 400mg (Trental) X X X X

Warfarin Sodium tablets (Coumadin) X X X X X
GASTROINTESTINAL DRUGS

ANTACIDS

Aluminum Hydroxide 400mg + Magnesium Hydroxide 400mg + Simethicone 40mg/5 X X




Calglycine tablets 420 mg (Titralac) X
SUCRALFATE

Carafate tablets 1gram X X
HISTAMINE ANTAGONISTS

Cimetidine tablets 300mg; 400mg; 800mg (Tagamet) X X
Famotidine 20mg (Pepcid) X

Ranitidine 150mg tablet (Zantac) X
GASTROINTESTINAL ANTICHOLINERGICS - ANTISPASMODICS

Belladonna Alkaloids + Phenobarbital elixir (Donnatol) X X
Belladonna Alkaloids + Phenobarbital tablets X X
Belladonna Alkaloids + Phenobarbital + Ergotamine

Tartrate tablets (Bellamine S, Bellergal S) X

Clidinium Bromide 2.5mg + Chlordiazepoxide HCI 5mg per capsules (Librax, CDP pli X

Dicyclomine tablets 10mg; 20mg (Bentyl) X X
Dicyclomine syrup 10mg/5mi X

Hyoscyamine sulfate 0.125mg (Levsin) X X
Oxybutinin tablets (Ditropan) X
Propantheline tablets 15 mg (Pro-Banthine) X
CHOLINERGICS

Bethanechol tablets (Urecholine) X
Gl STIMULANTS

Metoclopramide tablets 5mg; 10mg (Reglan) X X
LAXATIVES/FECAL SOFTENERS

Bisacodyl (Dulcolax) X
Cascara tablets, liquid 5 gr X
Docusate Calcium capsules 240mg X X
Docusate sodium capsule 100 mg X
Docusate sodium + Casanthranol capsules 100 mg (Peri-Colace) X
Lactulose solution 10g/15ml X

Milk of Magnesia liquid X
Phosphate Enema (Fleet) X
Polyethylene Glycol (Miralax)

Psyllium (Metamucil) X

Senna + Docusate sodium (Colace)

Sodium Biphosphate and Sodium Phosphate (Fleet's Enema)




ANTIDIARRHEALS

Bismuth tablets, liquid (Pepto-Bismol) X
Diphenoxylate HCI + Atropine tablets (Lomotil) X X X
Kaolin/Pectin (Kaopectate) X
Loperamide capsules 2mg (Immodium) X X X
Opium Tincture
PROSTAGLANDINS
Misoprostol 100mcg; 200mcg tablets (Cytotec) X X
PROTON PUMP INHIBITORS
Omeprazole 20mg capsule (Prilosec) X X
Lansoprazole 15mg; 30mg capsule (Prevacid) X X
Pantoprazole 40mg tablet(Protonix) X
BOWEL PREPS
PEG powder for reconstitution (Colyte) X
MISCELLANEOUS GI AGNETS
Hydrocortisone retention enema 100mg/60ml (Cortenema) X
Mesalamine 400mg tablet (Asacol) *if Sulfa allergy* X
HORMONES
ESTROGENS - PROGESTINS
Conjugated Estrogens (Premarin)
Tablets 0.3mg; 0.625mg; 1.25mg X X X
Vaginal cream 0.625mg/gm X X
Conjugated Estrogens + Medroxyprogesterone
0.625mg/2.5mg per tablet (Prempro) X
Estradiol Cypionate injection 5mg/ml X
Estradiol Valerate injection 20mg/ml X
Medroxyprogesterone Acetate tablets 2.5mg; 5mg; 10mg (Provera) X X X
Medroxyprogesterone Acetate injection 100mg/ml X
Medroxyprogesterone Acetate Suspension 150mg/ml (Depo Provera Contraceptive i X X
Megestrol tablets 20 mg; 40 mg (Megace)
ORAL CONTRACEPTIVES
Desogestrel/Ethynil Estradiol (OrthoCept) X X
Ethinyl Estradiol 35mcg + Norethindrone | mg (ON 1/35) X X
Ethinyl Estradiol 35mcg + Norethindrone 1.5mg (Loestrin) X X

(Loestrin Fe)




Levonogestrel + Ethinyl Estradiol (Alesse-28)

Levonorgestrel + Ethinyl Estradiol (Triphasil 28)

Norethindrone + Ethinyl Estradiol (Triphasic Oral)

(OrthoNovum 7/7/7)

Norgestimate/Ethinyl Estradiol (Ortho-Cyclen, TriCyclen)

Norgestrel + Ethinyl Estradiol (Lo/Ovral 28)

XX XX X X

Medroxyprogesterone (Depo-Provera) inj 150 mg/ml

Norethindrone 0.35 mg (Micronor 28)

Norethindrone 0.5 mg, Ethinol Estradiol 35 mcg (Modicon)

Nonoxynol-9 Vaginal Foam 40 g

Nonoxynol-9 Vaginal Jelly 3.8 oz

X X X X X X X X X X X

ADRENAL CORTICAL STERIODS

Betamethasone (Celestone)

Dexamethasone tablets 0.5, 0.75, 4 mg(Decadron)

Methylprednisolone Acetate injection 40mg/ml

x

Methylprednisolone injection 125 mg (Solu-Medrol)

Methylprednisolone tablets 4mg (Medrol)

Prednisolone syrup 15mg/5ml (Prelone) (Pedipred)

Prednisone Oral tablets 5mg; 10mg

Prednisone Oral solution 5ml/5ml

Prednisolone solution 5mg/5ml (Pediapred)

Triamcinolone Acetonide injection 40mg/ml (Kenalog)

XX X X X X

THYROID

Levo Thyroxine tablets 0.025mg; 0.05mg; 0.075mg; 0.1mg; 0.125mg; 0.15mg; 0.2mc

x

Prophythinouracil tablets 50mg (PTU)

ANTIDIABETIC AGENTS

INSULIN

Humulin Regular

Humulin NPH

x

x

Humulin 70/30

x

x

Lente Insulin

X X X X

Humalog

Humalog Mix 75/25

Novolin NPH

x

Novolin 70/30

x

x

Novolin Regular

Lantus

X X XX X X

X X XX X X

Insulin Syringes




SULFONYLUREAS

Chlorpropamide tablets 250mg (Diabanese)

Glipizide tablets 10mg (Glucotrol)

Glipizide XL 5mg; 10mg tablets (Glucotrol XL)

x

Glyburide tablets 5mg (Diabeta) (Micronase)

Tolazamide tablets 250mg (Tolinase)

X X X X X

Tolbutamide (Orinase)

BIGUANIDES

Glyburide 1.25mg + Metformin 250mg (Glucovance 1.25/250)

Glyburide 2.5mg + Metformin 500mg (Glucovance 2.5/500)

Glyburide 5mg + Metformin 500mg (Glucovance 5/500)

Metformin 500mg; 850mg (Glucophage) 1000mg

Metformin XR 500mg tablet (Glucophage XR)

X X X X X

X X X X X

THIAZOLIDNEDIONES

Pilglitazone 15mg; 30mg (Actos)

x

Rosiglitazone 4mg; 8mg (Avandia)

X X

ANTINEOPLASTICS

Tamoxifen 10mg; 20mg tablet (Nolvadex)

ANDROGENS

Nandrolone

Testosterone injection 100 mg/ml; 200 mg/ml (Depo-Testosterone)

Oxandrolone tablets 2.5 mg (Oxandrin)

Oxymetholone (Anadrol)

X X X X

MISCELLANEOUS

BISPHOSPONATES

Alendronate Sodium 10mg (Fosomax)

CALCITONIN (MIACALCIN)

COLONY STIMULATING FACTOR

Epoetin Alfa solution 20,000 units/ml (Epogen)

Filgrastim solution 300 mcg/ml (Neupogen)

DOPAMINE AGONIST

Pramipexole tablets 0.125 mg; 1 mg (Mirapex)

ORAL RINSE

Peridex Oral Rinse




ONCOLOGY

Vincristine (Oncovin)

Bleomycin (Blenoxane)

Doxorubicin (Adriamycin)

Fomivirsen (Vitravene)

Daunorubicin (DaunoXome)

Paclitaxel (Taxol)

Vinblastine (Velban)

X X XX X X X

IVIG

BENZTROPINE MESYLATE (COGENTIN)

TRIHEXYLPHENIDYL (ARTANE)

NUTRITIONAL PRODUCTS

VITAMINS AND MINERALS

Calcium

Ferrous Fumarate

Ferrous Sulfate Drops (15mg Elemental Iron /0.6ml)

Ferrous Sulfate Elixir 220mg/5ml (Equivalent to 44mg Elemental Iron)

Ferrous Sulfate tablets 324mg (Equivalent to 65mg Elemental Iron)

Ferrous Sulfate w/Folic Acid tablets 30mg/400 mcg

x

Folic Acid tablets 1mg

Leucovorin

Multivitamin combination tablets

Multivitamin drops w/Fluoride 0.25mg; 0.5mg

Vitamins, Infant Drops 50 ml (Vi-Daylin)

Multivitamin tablets w/Fluoride 0.5mg; 1mg

Multivitamin w/minerals and Folic Acid tablets

Multivitamin drops w/Iron

Multivitamin B Complex

Poly Vi Flor 0.25mg

Prenatal Vitamin Formula

Vitamin B12 injection 1000/mcg/ml (Cyanocobalamin)

Pyridoxine HCL tablets 25 mg

x

Phytonadione 10 mg injection (Vitamin-K)

DIGESTIVE ENZYMES

Pancreatic Enzymes (Pancrease, Viokase)

ELECTROLYTES - ORAL

Potassium Chloride 8mEq tablet

Potassium Chloride 10 mEq tablet

x

Potassium Chloride 20 mEq tablet




RESPIRATORY DRUGS

SYMPATHOMIMETICS

Albuterol (Ventolin, Proventil)

Aerosol Unit, Oral X X X X X
Tablets 2mg; 4mg X X X X
Syrup 2mg/5ml X X X X
Solution for Inhalation 0.5% X X
Solution for Inhalation 2.5mg/3ml 0.08% unit dose X X
Epinephrine X X X
Injection Aqueous 1:1000 1mg/ml
Injection X X X
Ipratropium Br Inhalation Aerosol (Atrovent) X
Metaproterenol (Alupent) X X X
Aerosol Unit, Oral X
Tablets 10mg; 20mg X
Syrup 10mg/5ml X X
Salmeterol Xinafoate Inhalation Aerosol (Serevent) X X
Terbutaline tablets 5mg (Brethine) X X X
X X
XANTHINE DERIVATIVES
Aminophylline tablets, suppository, injection
Theophylline Timed Release 200mg; 300mg X X X X
LEUKOTRIENE RECEPTOR ANTAGONISTS
Montelukast Sodium 10mg (Singulair) X
Zafirlukast tablets 20mg (Accolate) X X X
X
RESPIRATORY INHALANT PRODUCTS
Beclomethasone Dipropionate Aerosol
Cromolyn (Intal) X X X
Flunisolide (Aerobid) X X X
Fluticasone 44mcg; 110mcg (Flovent) X X Xp
Triamcinolone Acetonide (Azmacort) X X
X X
INTRANASAL STEROIDS
Beclomethasone dipropionate 0.042% (Beconase AQ)
Fluticasone 50mcg (Flonase) X X X X
X X X
ANTIHISTAMINE AND DECONGESTANT AGENTS
Brompheniramine 2mg + Phenylpropanolamine 12.5mg/5ml (Dimetapp)
Cetirizine HCI syrup 5mg/ml (Zyrtec) X




Cetirizine HCI tablets 5mg; 10mg (Zyrtec)

Chlorpheniramine Maleate (Chlortrimeton)

Tablets 4mg

Timed Release 8mg

X X X X

Cyproheptadine HCI (Periactin)

Tablets 4mg

x

Syrup 2mg/5ml

Diphenhydramine HCI (Benadryl)

Capsules 25mg; 50mg

Elixir 12.5mg/5ml

Injection 50mg/ml

Fexofenadine HCI tablets 60mg (Allegra)

Fexofenadine HC1 60mg + Pseudoephedrine 120mg tablets (Allegra -D)

X X X X

X X X X

Loratadine (Claritin)

Loratadine + Pseudoephedrine (Claritin -D)

X

x

Phenylephrine 5mg + Phenylpropanolamine 20mg + 2.5ml per 5ml (Naldecon, Naldelate)

Phenylephrine 1.25mg + Phenylpropanolamine 5mg + Phenyltolaxamine 2mg

+ Chlorpheniramine Maleate 0.5mg per 5ml (Naldelate Pediatric)

Phenylephrine 10mg + Phenylpropanolamine 40mg + Phenyltolaxamine 15mg

+ Chlorpheniramine Maleate 5mg/tablet (Naldecon sustained Release tablets)

Promethazine HCL suppository 25mg (Phenergan)

Promethazine HCI tablets 25mg (Phenergan)

Promethazine HCl injection (Phenergran)

x

Prochlorperazine capsules 10 mg;15 mg;30 mg (Compazine)

XX XIXIX X XIX X X X X X XXX X X XXX XXX

Prochlorperazine suppository 2.5 mg;5 mg;25 mg (Compazine)

Prochlorperazine injection 10 mg/2 ml (Compazine)

Pseudoephedrine HCI tablets 60mg (Sudafed)

Pseudoephedrine 120mg/Dexobrompheniramine Maleate 6mg per Sustained Releas

Pseudoephedrine + Chlorpheniramine + APAP tablets (Sinutab)

Pseudoephedrine + Triprolidine tablets (Actifed)

COUGH PREPARATIONS

Brompheniramine Maleate 2mg + Pseudoephedrine 30mg

+ Dextromethorphan 10mg per 5ml (Dimetane DX)

x

Guiafenesin capsules 200 mg (Hytuss 2x)

Guaifensin 100mg + Pseudoephedrine 30mg + Codine 10mg (per 5ml) (Guiatuss DAC)

Guaifensin Syrup 100mg/5ml (Guiatuss Syrup, Robitussin)

Guaifensin Syrup 100 mg + Dextromethorphan 15mg/5ml (Guiatuss DM, Robitussin

Guaifensin 100mg + Codeine Phosphate 10mg/5ml (Guiatuss AC, Robitussin AC)

x

Pseudoephedrine HCI 25mg + Carbinoxamine Maleate 2mg

X

+ Dextromethorphan 4mg per 1ml (Rondec Drops, Cardec DM Drops)

Pseudoephedrine 60mg + Carbinoxamine 4mg + Dextromethorpan 15mg/5ml (Rondec DM, Ci

X X XX X X X




ANTITUSSIVES

Benzontate (Tessalon Perles)

TOPICAL PRODUCTS

OPHTHALMIC PREPARATIONS

Proparacaine 0.5% (Alcaine)

Tetrahydrolazine eye drops (Visine)

Naphazoline eye drops (Vasocon)

Dacriose eye wash

Teargen natural tears

X X X X X

ANTI-INFECTIVES

Erythromycin Ophthalmic Ointment

x

Gentamycin Ophthalmic Ointment

x

Gentamycin Ophthalmic Solution

Hydroxmethylcellouse Ophthalmic Solution (Tearisol)

X X

X X

Neomycin, Polymyxin, Bacitracin Ophthalmic Ointment (Neosporin)

Neomycin, Polymyxin, HC Susp. (Cortisporin)

Ofloxacin 0.3% ophthalmic solution (Ocuflox)

X X XX X X

Sulfacetamide Ophthalmic Solution 10%

Sulfacetamide Ophthalmic Ointment 10%

Sulfacetamide 10% + Prednisolone 0.23% (Vasocidin)

X X X X X

X X X X X

Trimethoprim + Polymyxin Ophthalmic Solution (Polytrim)

X X X X

OPHTHALMIC CORTICOSTEROIDS

Prednisolone acetate 1% ophthalmic solution (Pred Acetate)

Dexamethasone ophthalmic solution (Decadron)

AGENTS FOR GLAUCOMA

x

x

Brimonidine HCI (Alphagan) 0.2%

Betaxolol HCI (Betoptic S) 0.25%

Dipivefrin (Propine) 0.1% Solution

Dorzolamide HCI (Trusopt) 2% Ophth Solution

Dorzolamide HCI & Timolol 0.5% (Cosopt)

X X X X

X X X X

Homatropine eye drops 5% (Isopto)

Levobunolol HCI (Betagan) 0.5% Ophthalmic Solution

Pilocarpine (Pilocar) 1%, 2%, 4% Ophthalmic Solution

Timolol (Timoptic) 0.25%, 0.5% Ophthalmic Solution

Timolol XE (Timoptic XE) 0.5% gel

Latanoprost (Xalatan) Ophth Solution

XX X X X

X X X X X




OTIC PREPARATIONS

Acetic Acid 2% + 3% Propylene Glycol Solution (Vosol)

Acetic Acid 2% + 3% Propylene Glycol + HC (Vosol HC)

Benzocaine 1.4% + Antipyrine 5.4% in Glycerin (Allergan)

Carbamide Peroxide solution (Debrox)

X X X X

Ciprofloxacin Otic Solution (Cipro HC)

Ofloxacin Otic Solutin (Floxin)

Neomycin + Polymyxin + 1% HC Otic Suspension (Cortisporin)

x

Triethanolamine Polypeptide (Cerumenex eardrops)

MOUTH AND THROAT PREPARATIONS

Lidocaine HCI Oral suspension 2% Viscous

Nystatin Oral Suspension 100,000 units per ml

VAGINAL PREPARATIONS

Cleocin Vaginal Cream

Clotrimazole Vaginal Cream (Gyne-Lotrimin)

MetroGel-Vaginal Gel

Miconazole vaginal cream 2% (Monistat)

Nystatin vaginal suppositories

Premarin Vaginal Cream

Sulfanilamide cream 15% (AVC)

Terconazole Vaginal Cream (Terazol 7)

Triple Sulfa Vaginal Cream (Sultrin)

DERMATOLOGICAL PRODUCTS

Acyclovir Ointment 5% (Zovirax)

Bacitracin ointment 500 units/g (Baciguent)

Bacitracin, Neomycin, Polymyxin Topical Ointment (Neosporin)

Bacitracin, Polymixin Topical Ointment (Polysporin)

Benzoyl Peroxide 5%; 10% Gel (Benzac)

Mupirocin ointment (Bactroban)

Calamine lotion

Calcipotriene Ointment (Dovonex)

Clindamycin topical Solution 1% (Cleocin)

x

Clobetasol 0.05% Cream (Temovate)

Clotrimazole (Lotrimin)

Dibucaine ointment (Nupercainal)

Elocon Cream 0.1%

EMLA Cream

Erythromycin Solution 2% (ATS)




Erythromyin + Benzoly Peroxide gel (Benzamycin) X X X

Fluocinolone Cream, Oint., Solution (Synalar) X
Fluocinonide Cream 0.05% (Lidex) X X
Fluocinonide Solution (Lidex) X X X

Gentamycin Cream, ointment (Garamycin) X
Halobetasol ointment (Ultravate) X

Hemorrhoidal Rectal Suppository with Hydrocortisone X X X X X
Hydrocortisone Lotion 1% X X X

Hydrocortisone Cream 1% X X X
Ichthammol ointment 10% X
Imiquimod 5% Cream (Aldara) X

LacHydrin Lotion X X

LacHydrin Cream X

Lamisil Cream 1% X X X X

Lindane Lotion 1% (Kwell) X X X X
Lindane Shampoo 1% X X X X X
Lotrisone Cream X X X

Miconazole Nitrate 2% Cream X X X X X
Moisturel Lotion X

Nizoral Cream X

Nizoral Shampoo X X X X

Ketoconazole cream 2% (Nizoral) X X X

Nystatin Topical Cream (Mycostatin) X X X X
Nystatin + Triamcinolone Cream (Mycolog I1) X X X X X
Occlusal HP X

Permethrin 5% Cream (Elimite) X X X X

Permethrin 1% Rinse (NIX) X X X X

Podophyllin in tincture of benzoin 10%, 20% X
Povidone lodine Ointment 1% X X
Povidone lodine Solution 10% X X
Proctofoam HC Aerosol X

Pyrinnyl Il shampoo (Rid) X X X

Salicylic Acid in alcohol solution 10% (Compound W) X
Selenium Sulfide 2.5% lotion and shampoo (Selsun) X X X
Silver Sulfadiazene Cream (Silvadene) X X X X X

Spectazole (Econazole) 1% Cream X X X X

Tolnaftate Lotion 1% X X X

Tolnaftate Cream 1% (Tinactin) X X X X
Tretinoin Cream 0.025%; 0.1%(Retin-A) X

Triamcinolone Cream 0.1% (Kenalog) X X X X X
Zinc Undecylenate/Undecylenic Acid ointment (Desenex) X
Zinc Oxide Ointment X




MISCELLANEOUS PRODUCTS

Calcium Acetate (Phoslo) 667mg tablet

Anti-Rheumatics

Azathioprine (Imuran) 50mg tablet

Hydroxychloroquine (Plaquenil) 200mg tablet

VACCINES

Diphtheria, Tetanus Toxoids and Pertussis Vaccine

Haemophilus b Conjugate Vaccine (HibTiter)

Hepatitis A Vaccine (Havrix)

x

Hepatitis B Vaccine (Heptavax (Recombinant))

Influenza Virus Vaccine Split

Measles, Mumps, Rubella

Pneumococcal Vaccine Polyvalent

Pneumococcal 7 Valent conjugate (Pevnar)

X X X X

Tetanus and Diphtheria Toxoids

Varicella Virus Vaccine (Varivax)

Rabies (Human Diploid Cell Vaccine)

XX XX X X X

CHOLINESTERASE INHIBITOR

Donepezil HCI (Aricept)

DIAGNOSTIC AGENTS

Accu Check Advantage

Advantage Glucose Control Solution

Accu Check Comfort Curve Test Strips

Glucometer Elite Test Strips

Glucometer Encore Test Strips

X X X X

X X X X

One Touch Test Strips

x

x

SMOKING DETERRENTS

Bupropion HCI Sustained Release 150mg (Zyban)

Nicoderm CQ patches 7mg; 14 mg; 21 mg

PKU Program

Lofenalac powder 1 Ib can

Phenyl-free powder 1 Ib

Phenyl-free 2HP powder 1 Ib

x

PKU 2 & 3 powder 500 g/can




EMERGENCY MEDICATIONS

Atropine injection

Activated charcoal tablets

Glucagon

Ipecac Syrup

Naloxone 0.4 mg/ml injection

X X X X X




